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Development of Experiment equipment for LOX related combustion
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Experiment equipment for LOX related combustion and/or explosion has been developed. We
have confirmed that the experiment can test explosion experiments safety by preliminary tests of
several important vessels. Finally, we estimated that the equipment can be used explosion test that
include LOX and flammables mixture systems with safety.
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Fig. 1 Static overpressure from explosion in confined spaces
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Fig.2 Structure of Experiment equipment for LOX
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Fig.3 Pressure vessel and Lig. vessel
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Fig.6 Results of explosive tests(lig. vessels)
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Table 1 Test Results

Sample CH, Concentration(%) Spark Enagy  Results
No. Gas Phase  Lig.Phase (mJ)

1 13 64 28 Deflagration
2 13 45 252 Detonation
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Fig.8 Results of LOX explosion tests(broken fragments)
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